
Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

1 
Copyright © United Utilities Water Limited 2019 

 

 

Ellesmere Port WwTW Sludge Treatment Facility  

Permit Number EPR/ZP3031LJ  

Odour Management Plan  

 

September 2022 

 

 

 

  



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     2 

 

Contents 

 

1. Introduction ..................................................................................................................................................... 6 

1.1. Purpose of the Odour Management Plan ......................................................................................................... 6 
[...]
from Installation 

boundary (m) 

Direction from 
the site 

Sensitivity to odour 

 

R10 Caravan and motorhome campsite 1,300 SW High 

R11 Residential properties at Yates 
Road and Park Road, Thornton-Le-
Moor 

1,500 E High 

R12 Residential properties at 
Thornton-Le-Moor village 

1,600 E High 

R13 Farm Park and Café, Thornton-Le-
Moor village 

1,600  ENE Moderate 

R14 Farm and residential properties off 
Picton Lane  

1,600 SSE Moderate to High 

R15 Waste recycling facilities 1,600 N Low 

R16 Residential properties off 
Rochester Drive 

1,700 NW High 

R17 Residential properties off Stanney 
Woods Avenue 

1,800 W High 

R18 Sports centres with outdoor sports 
facilities 

1,850 WNW Moderate 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 
 

11 
Copyright © United Utilities Water Limited 2019 

Figure 2.1 Map of site location and receptors within 1.5km 

 

 

 

 

 

 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     12 

Figure 2.2 Map of site location and receptors within 2km 

 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 
 

13 
Copyright © United Utilities Water Limited 2019 

2.2. Wind Rose and Source of Weather Data 

Liverpool John Lennon Airport is the closest available weather station to the site, located approximately 
8km to the north.  Wind rose data from 2011-2020 for the station is provided in Appendix A. The wind rose 
data shows that the site experiences strong prevailing north-westerly winds, predominantly in excess of 10 
knots, meaning any odorous emissions released from site are likely to be dispersed to the south east of the 
works. Winds blowing from the south east are also common, typically of lower intensity (3-6 knots speed), 
which would disperse any odours to the north east.  

The Ellesmere Port Sludge Treatment Facility and surrounding area has a relatively flat topography with 
few natural barriers to wind movement.  

Live data on wind speed and direction can be obtained from numerous websites, including the Met Office 
and Windfinder websites.  

• Met Office: https://www.metoffice.gov.uk/weather/forecast/gcmzrjhdw#?date=2021-12-21 
• Windfinder: https://www.windfinder.com/#11/53.3655/-2.8098/2021-12-01T21:00Z 

Past data on wind speed and direction can be obtained from the following website for Liverpool Airport, 
which can be helpful in establishing the general wind direction and strength if investigating an odour 
complaint where there has been a delay in receiving notification from the complainant: 

Weather for Liverpool, England, United Kingdom (timeanddate.com) 

  

https://www.metoffice.gov.uk/weather/forecast/gcmzrjhdw#?date=2021-12-21
https://www.windfinder.com/#11/53.3655/-2.8098/2021-12-01T21:00Z
https://www.timeanddate.com/weather/uk/liverpool


Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     14 

3. Sources of Odour and Site Processes 

3.1. Odorous Materials Entering and Leaving Site 

Only one waste type is treated at the site, i.e. sludges from the treatment of urban wastewater (EWC 19 08 
05). 

Waste accepted at the facility is limited to sewage sludges arising from UUW facilities only (indigenous and 
imported) where inputs are either sewerage or rigorously controlled trade effluent, both of which are 
strictly monitored either into the sewer network or at the wastewater treatment works.    

All movements of sludge wastes within UUW are planned and tracked using planning software (Podfather) 
and assessed in advance in accordance with a Biosolids Assurance Scheme (BAS) source material risk 
assessment. Whilst there will be some minor variation in the composition of the sludges, due to the 
different composition of sewerage flows into the works producing the sludges and seasonal variability in 
those flows, the anaerobic digestion process easily manages these variables with no significant impact 
upon the process or the outputs. The effect of incoming waste on the biological process is monitored via 
process controls set out in the HACCP Plan. 

Indigenous sludge is pumped from a wet well at the WwTW to one of two unthickened raw sludge tanks 
(Tank 1 or Tank 2). In addition, indigenous sludge can be held in two raw sludge holding tanks (Tanks 3 and 
4). Imported raw sludges from other wastewater treatment works arrive by road tanker and are off-loaded 
and pumped directly into either of the raw sludge tanks (1 or 2). All of the sludge reception tanks are 
enclosed.  

Thickened sludge from other UUW works arrives via tanker and is pumped into the thickened sludge 

storage tank No.1, which is also an enclosed tank.  

 

Digested sludge is dewatered using three centrifuges housed within a building. The sludge cake produced 

falls into transport trailers located on the ground floor level of the building, where it is stored prior to 

collection and removal from site for agricultural land spreading. The total volume of cake stored at any 

time is 165 tonnes and the maximum retention time is 5 days. 

 

Contingency storage for cake is available at an external storage area. Due to the size of the cake pad and 

the need for continuous operation of sludge production, a maximum of five loads can be stored before 

being removed.  The usual turnaround time for this is five days. However, notwithstanding the bay is 

emptied each week. 

3.2. Overview of Odorous Processes and Emissions 

A process flow diagram for the sludge treatment operation is contained in Appendix B.  

Unscreened sludge is pumped to the sludge screen, where sludge screenings are collected in an open skip. 
From here the screened sludge passes to the Gravity Belt Thickening (GBT) feed sump. There are two 
screens operating as duty/standby. 

From the screening unit and feed sump, sludge is pumped into two GBTs for thickening, which are housed 

within a building. Polymer make up tanks are located underneath the GBTs. Polymer is made up from 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     15 

powder stored in a silo outside the GBT building mixed with water. Polymer make up and feed to the GBTs 

is controlled automatically. Final effluent is used to wash out the GBTs. Thickened sludge from the GBTs is 

passed to the thickened sludge reception tanks. Filtrate is returned to the inlet of the WwTW via a covered 

sump.  The thickened sludge is stored in three covered, partially submerged tanks.  

 

From Spring 2023, the Ellesmere Port facility will also treat surplus activated sludge (SAS). SAS will be 

thickened using three rotating drum thickeners (duty/assist/standby). The treatment process includes an 

enclosed buffer tank for the storage of pre-thickened sludge and an enclosed thickened SAS storage tank.  

Thickened SAS will be mixed with indigenous and imported thickened sludge prior to treatment by 

digestion. Filtrate from the thickening process will be collected and pumped to the flow for full treatment 

via existing GBT filtrate pipework.  

Thickened sludge is pumped to one of three Thermophilic Aerobic Digesters (TAD) where it is held at 54˚C 

for 45 minutes. From the TAD vessels, sludge is batch fed into one of three Mesophilic Anaerobic Digesters 

(MAD) tanks. These are fixed roof digesters, mixed by gas compressors. Digestion takes place at a 

minimum temperature of 29.7oC, with a minimum retention time of 12 days.  

 

Hydraulic retention time (HRT) is continuously monitored using instrumentation installed on the digestion 

plant. The HRT is the ratio of vessel volume (m3) / sludge feed rate (m3/day). This is the time taken for 

anaerobic digestion to complete efficiently. The feed rate to the MAD tanks is a critical control point (CCP) 

defined by the HACCP Plan. 

 

All treated sludge from the digestion process is stored in an enclosed digested sludge tank. From here, the 

digested sludge is pumped to a buffer tank located next to the centrifuge building. Sludge is dewatered 

using three centrifuges located within the building.  Dry polymer is mixed with water and supplied to the 

centrifuges via a tank housed in the building.  

 

Centrate from the dewatering process gravitates to a buffer tank and from there it is then pumped to the 

centrate tank and then to the head of the works for discharge back to treatment. 

Biogas generated in the digestion process is stored in a single gasholder, from where it is fed to two 
combined heat and power (CHP) engines and three dual fuel boilers. If excess biogas is produced and 
cannot be stored it is burned off in a standby flare. 

3.3. Potential Sources of Odours 

Source materials associated with the treatment process and the nature of odours that these may give rise 

to are detailed in Table 3.1. 

Table 3.1. Source Materials 

Source Material  Odorous Compound Odour Characteristics Odour Potential 

Raw sludge – indigenous and 
imported  

Hydrogen Sulphide 

Mercaptans 

Dimethyl Sulphide 

Rotten eggs 

Decayed cabbage 

Decayed vegetables 

Moderate to High 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     16 

Source Material  Odorous Compound Odour Characteristics Odour Potential 

Sludge screening and thickening Hydrogen Sulphide 

Mercaptans 

Dimethyl Sulphide 

Rotten eggs 

Decayed cabbage 

Decayed vegetables 

Moderate to High 

Surplus activated sludge (SAS) Hydrogen Sulphide 

Mercaptans 

Dimethyl Sulphide 

Rotten eggs 

Decayed cabbage 

Decayed vegetables 

Moderate 

Filtrate and centrate Ammonia/ amines 

Hydrogen Sulphide 

Ammoniacal/ fishy 

Rotten eggs 

Moderate to High 

Digested sludge Ammonia/ amines Ammoniacal/ fishy  Low to Moderate 

Biogas Hydrogen Sulphide 

Range of VOCs including amines 

Rotten eggs 

Ammoniacal 

Moderate to High 

Digested cake Ammonia Ammoniacal/ fishy  Low 

Grit – tank bottoms Hydrogen Sulphide 

Mercaptans 

Dimethyl Sulphide 

Rotten eggs 

Decayed cabbage 

Decayed vegetables 

Moderate to High 

Polymer Amines Fishy Low 

Potential source areas of odour associated with the sludge treatment process are detailed in Table 3.2. 

Table 3.2 Potential Sources of Odours  

Source Area Source Material Quantity Stored 
on Site 

Odour Potential Probability of 
Release 

Additional 
comments 

Raw sludge tanks 
(4No.) 

Untreated sludge 660m3 High Low Fugitive emissions 

Imported sludge 
tanker off-loading 
points  

Raw sludge and 
thickened sludge 

N/A High Moderate Fugitive emissions 

Screening unit Untreated sludge N/A High High Fugitive emissions 

Separated solids 
storage 

Solids screened 
from sludge 

2 x 8m3 skips High High Fugitive emissions 

Gravity belt 
thickeners (GBTs) 

Undigested and 
Digested sludge 

Maximum 
throughput 

1,776m3/day  

High High Fugitive emissions 

Polymer storage 
and dosing 

Polymer 
degradation 

10,500 kg dry 
polymer 

Moderate Low Fugitive emissions 

SAS buffer tank* 
Untreated surplus 
activated sludge 

469m3 Moderate High Fugitive emissions 

Rotating drum 
thickeners (3)* 

Untreated surplus 
activated sludge 

Maximum 
throughput 
140m3/hr 

Moderate High Fugitive emissions 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 

 
Copyright © United Utilities Water Limited 2019     17 

Source Area Source Material Quantity Stored 
on Site 

Odour Potential Probability of 
Release 

Additional 
comments 

Thickened SAS 
tank 

Thickened surplus 
activated sludge 

834m3 Moderate High Fugitive emissions 

Thermophilic 
Aerobic Digesters 
(TAD) vents 

Biogas N/A High High Point source 
emissions 

Mesophilic 
Anaerobic 
Digester PVRVs 

(A5, A6 and A7) 

Biogas N/A High High Point source 
emissions 

Digested sludge 
storage tanks 
vents 

Digested sludge 
storage tanks 

N/A Moderate Moderate Point source 
emissions 

Dewatering 
Centrifuges 

Digested sludge 150m3/ hour Moderate Moderate Fugitive emissions 

Centrate storage 
and buffer tank 
vents 

Liquid centrate N/A High High Point source 
emissions 

Gas Holder PVRV 
(A8) 

Biogas N/A Moderate Low Point source 
emissions 

CHP stacks (A1 & 
A2) 

Combustion of 
biogas 

N/A Very low High Point source 
emissions 

Steam boilers 
stack (A3) 

Combustion of 
biogas 

N/A Very low High Point source 
emissions 

Flare (A4) Combustion of 
biogas 

N/A Very low Moderate Point source 
emissions 

Leaks in gas 
pipework e.g. 
around flanges 

Biogas N/A Moderate Low Fugitive emissions 

Sludge cake 
storage trailers 

Digested sludge 
cake 

Approximately 60 
tonnes 

Low Low Diffuse emissions 

Contingency cake 
storage pad 

Digested sludge 
cake 

Approximately 
100 tonnes 

Low High Diffuse emissions 

Tank cleaning Grit N/A High High Fugitive emissions 

Leaks/spills of 
sludge from 
process 

Digested or 
Undigested 

Sludge 

N/A Moderate Low Fugitive emissions 

*infrastructure anticipated to be commissioned during Spring 2023 

Control measures for these sources are detailed in Section 4. 

A site plan showing the layout of the site and the location of the odour control units and cake bay (open 
storage) is provided as Figure 3.1A below. The layout of the new SAS treatment area is shown on Figure 
3.1B below. 

 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan  
 

18 
Copyright © United Utilities Water Limited 2019 

Figure 3.1A Site Layout Plan showing the location of the odour control units and cake bay (open storage) 

 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan  
 

 
Copyright © United Utilities Water Limited 2019     19 

Figure 3.1B Site Layout Plan showing the new SAS Treatment Plant 

 

 

Indicative location of odour 

control unit (A13) 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 
 

20 
Copyright © United Utilities Water Limited 2019 

3.4. Odour Exposure Pathways 

In order for an odour impact to occur off site, all the following conditions must be achieved: 

• The formation of odorous compounds in the sludge; 

• Transfer of compounds from the sludge to the atmosphere; and 

• Transport of compounds from source to receptor, and the degree of dispersion/dilution achieved 
during the transport process. 

Odour management covers a range of strategies and procedures which seeks to mitigate negative impact 
to the company, its employees and customers against the potential for odour generation within its 
collection and treatment systems and disposal routes. 

If any of those key conditions are prevented through management practices, off site odour impact cannot 
occur. 



Ellesmere Port WwTW Sludge Treatment Facility  
Odour Management Plan 
 
 

21 
Copyright © United Utilities Water Limited 2019 

4. Control Measures and Process Monitoring 

4.1. Control Measures 

Odour control is currently achieved through process optimisation, engineered containment and good 
operational practice. 

All storage tanks, treatment tanks and associated pipework are enclosed. The only open storage of waste is 
screening waste within an open skip arising from the sludge screen and, on occasions, digestate cake at the 
contingency cake pad area.  

Tanks that are connected to the gas management system only vent to atmosphere under abnormal 
operating conditions. Pressure vacuum relief valves (PVRVs) on the digesters and gas holder operate on a 
duty/stand-by configuration to protect against over/under pressurisation of the tank. The PVRVs are a 
critical safety system and are maintained, monitored, inspected and calibrated on a periodic basis to 
ensure correct operation of the valves. 

Where tanks are not gas tight and vent to atmosphere, these are connected to odour control units. 
However, these odour control units are not currently operational (see Section 4.3.1). As the OCUs are not 